
CITY OF RIDGEFIELD
CLARK COUNTY, WASHINGTON

General Sewer and 
Wastewater Facility Plan

Volume 1

G&O No. 04326
December 2007





i 

TABLE OF CONTENTS 
 

EXECUTIVE SUMMARY 
OVERVIEW ........................................................................................................................ E-1 
THE EXISTING COLLECTION SYSTEM ................................................................................ E-1 

Collection System Improvements ........................................................................ E-1 
EXISTING WASTEWATER TREATMENT PLANT ................................................................... E-2 

Treatment Plant Expansion .................................................................................. E-2 
[...]
T-1 D2 D1 10 180 0.003 0.014 1.12 0.72 
T-1 D1 WWTP 10 188 0.003 0.014 1.12 0.72 

 



Gray & Osborne, Inc., Consulting Engineers 

City of Ridgefield 5-5 
General Sewer Plan/Facilities Plan December 2007 

 
EXISTING PUMP STATIONS AND FORCE MAINS 
 
Wishing Well Estates 
 
The Wishing Well Estates subdivision pump station is located at South 22nd Circle in 
Wishing Well Estates.  Constructed in 1992, the pump station has a capacity of 
100 gallons per minute (gpm) and serves both the subdivision and Ridgefield High 
School, where a school pump station discharges to the subdivision gravity sewers.  The 
Wishing Well Estates station discharges to the Hillhurst force main. 
 
Hillhurst Force Main 
 
The Hillhurst force main is a 6-inch diameter PVC pipeline located along Hillhurst Road, 
running from the pump station located at South 22nd Circle in the Wishing Well Estates 
subdivision to the gravity collection system south of Cemetery Road.  The discharge 
from this force main may be directed either to the Gee Creek Meadows pump station or 
to the planned T-7 gravity interceptor in the future.  The sewage from the Hillhurst force 
main has caused sulfide corrosion problems in the downstream gravity sewer mains and 
the mains were repaired by relining the interior of the pipes.  A sulfide control system 
should be added to this system in order to protect downstream sewers from future 
damage.  The cost of sulfide control facilities is estimated at $150,000. 
 
Junction Pump Station 
 
The Junction area pump station, constructed in 1985, is located west of 56th Place and 
south of Pioneer Street.  The capacity of the Junction pump station is approximately 
200 gpm, which pumps into the Pioneer Street force main.  Some nearby single-property 
Septic Tank Effluent Pump (STEP) systems also discharge to the same force main.  The 
Junction area station will have to be expanded and improved or replaced to serve the 
growing needs of the Junction area until such time as a gravity-flow trunk sewer system 
becomes available for this area. 
 
Pioneer Street Force Main 
 
The Pioneer Street force main serves the Junction area.  This force main is a 6-inch 
diameter PVC pipeline that extends from the Junction pump station near 56th Place to the 
gravity sewer system in Pioneer Street near South 9th Avenue.  The capacity of this 
system could be increased if flow equalization is provided to dampen peak flows.  
Without flow equalization, the 6-inch force main has to accommodate peak flows of 
relatively short duration. 
 



Gray & Osborne, Inc., Consulting Engineers 

5-6 City of Ridgefield 
December 2007 General Sewer Plan/Facilities Plan 

Gee Creek Meadows Pump Station 
 
The Gee Creek Meadows pump station located south of Pioneer Street just west of Gee 
Creek also discharges to the Junction area force main.  This station was constructed in 
1993.  The Gee Creek Meadows pump station provides a 400 gpm discharge to the 
Pioneer Street force main when the Junction pump station is not pumping into the same 
force main.  This pump station currently serves the Hawkins Ridge and Gee Creek 
Meadows residential areas.  In the near future, it will also serve the Hillhurst and Cedar 
Ridge developments and the developments connecting to the Hillhurst force main. 
 
Heron Ridge Pump Station 
 
The Heron Ridge pump station is located north of Heron Drive and serves the 
subdivisions of Heron Ridge and Bellwood Heights north of Gee Creek.  The pump 
station discharges to a 6-inch force main along Heron Drive that ultimately discharges to 
the downtown gravity system at the sewer main in Main Avenue.  The station was 
completed in 2002 with a capacity of 300 gpm. 
 
Other Pump Stations 
 
There are several other smaller pump stations located throughout the Ridgefield UGA.  
These stations serve facilities that are located below the gravity system.  One pump 
station, serving Abrams Park and the surrounding homes, pumps through a force main 
that discharges into the gravity-flow system manhole at the intersection of Fifth and 
Division.  Other stations are located at the Marina and other Port facilities located west of 
the railroad tracks.  There is also an existing pump station for the Tri Mountain golf 
course and WSDOT weigh station located in the Allen Canyon drainage basin outside of 
the UGA.  This station discharges to a 4-inch-diameter force main that carries the 
wastewater south to the Junction gravity collection system where all the flows are 
directed to the Junction pump station and Pioneer Street force main. 
 
Table 5-3 provides a summary of the pump stations currently in the City collection 
system. 
 



Gray & Osborne, Inc., Consulting Engineers 
 

City of Ridgefield 5-7 
General Sewer Plan/Facilities Plan December 2007 

TABLE 5-3 
 

Inventory of Existing Pump Stations 
 

Sewer Lift Stations 
Description Type

Number of 
Pumps Horsepower 

Year 
Built

Wishing Well Estates Submersible 2 2 @ 18 1992 
Junction Submersible 2 2 @ 10 1985 
Gee Creek Meadows Submersible 2 2 @ 10 1993 
Heron Ridge Submersible 2 2 @ 15 2002 
Golf Course Submersible 2 2 @ 25 1994 
Abrams Park Submersible 2 2 @ 7.5 1987 
Marina Lift Station Submersible 2 2 @ 5 Unknown
Lake River Industrial Lift Station Submersible 1 1 @ 2 Unknown
 
SEWER SYSTEM CONNECTIONS 
 
The City sewer system currently serves approximately 737 residential sewer connections 
and 64 commercial connections.  The commercial connections consist of warehouse 
facilities, restaurants, stores, and offices.  The wastewater from the non-residential 
sources consists mostly of toilet and food preparation flows.  None of the commercial 
flows represent an unusual waste stream. 
 
EXISTING WASTEWATER TREATMENT FACILITY 
 
The City of Ridgefield operates a conventional activated sludge wastewater treatment 
facility (WWTP) to provide secondary treatment of municipal sewage from the City of 
Ridgefield and the area within the sewer service area.  After treatment, the effluent is 
discharged through an outfall to Lake River.  The WWTP process flow diagram is 
provided in Figure 5-1. 
 
The as-built plans for the last WWTP expansion (dated June 2000) indicate that the 
existing facility was designed to treat a maximum month flow of 0.7 mgd, with a 
maximum month organic loading of 853 lb BOD5/day and an annual average solids 
loading of 751 lb TSS/day.  The WWTP design loadings and effluent limits, as indicated 
in the existing NPDES permit (WA0023272), are shown below in Table 5-4.  The reason 
for the discrepancy for the BOD and TSS values between the permit and the design 
criteria in the as-built plans for the last upgrade is not known; however, the permit values 
are more reflective of the current loadings and concentrations.  The NPDES permit also 
limits the plant flows to a maximum month value of 0.5 mgd due to regulatory concerns 
over the lack of clarifier redundancy and adequate nitrification capacity in the treatment 
process.  The NPDES permit, which was issued in 2003, and the permit fact sheet are 



Gray & Osborne, Inc., Consulting Engineers 

5-8 City of Ridgefield 
December 2007 General Sewer Plan/Facilities Plan 

included in Appendix A.  The fact sheet identifies the existing WWTP as a reliability 
Class 2 Plant. 
 

TABLE 5-4 
 

Existing WWTP Design Criteria and NPDES Permit Limits 
 

Parameter Value 
Maximum Month Flow 
Maximum Month Influent BOD5 Loading 
Maximum Month Influent TSS Loading 

0.5 mgd 
1,083 lbs/day 
1,083 lbs/day 

Effluent Limits: 
BOD5 Concentration (monthly avg.*) 
BOD5 Concentration (weekly avg.) 
BOD5 Loading (monthly avg.) 
BOD5 Loading (weekly avg.) 
TSS Concentration (monthly avg.*) 
TSS Concentration (weekly avg.) 
TSS Loading (monthly avg.) 
TSS Loading (weekly avg.) 
Fecal Coliform Count (monthly avg.) 
Fecal Coliform Count (weekly avg.) 
pH 

 
30 mg/L 
45 mg/L 

125 lbs/day 
188 lbs/day 

30 mg/L 
45 mg/L 

125 lbs/day 
188 lbs/day 
200/100 mL 
400/100 mL 

Shall not be outside the range 6.0 to 9.0 
* The average monthly effluent concentration for BOD5 and TSS shall not exceed 30 mg/L or 

15 percent of the respective monthly average influent concentration. 
 
EXISTING UNIT PROCESSES 
 
A description of each unit process at the existing WWTP is presented below and a 
summary of each unit process is presented in Table 5-5 at the end of this chapter. 
 
Influent Pump Station 
 
Raw sewage flows by gravity from the 10-inch diameter interceptor sewer, which crosses 
under the adjacent railroad tracks, to the influent pump station located at the southeast 
corner of the plant.  The influent pump station wet well is 10'-0" inside diameter, 11'-0" 
deep and equipped with three submersible centrifugal pumps.  All three of the influent 
pumps are equipped with a variable frequency drive (VFD), which varies the speed of 
each pump based on a signal from the ultrasonic level sensor located in the wet well.  A 
low level float and high level float generate an alarm via the plant programmable logic 
controller (PLC) and provide backup control of the pumps.  All three pumps discharge to 
a common 8-inch force main.  Each pump has an isolation plug valve and check valve on 
the 6-inch discharge line, all of which are located in a below-grade valve vault adjacent 
to the wet well.  The influent pumps each have 7.5 hp, 460 V motors and a design 
operating condition of 520 gpm at 29.8 feet of head.  The capacity of the existing influent 





Gray & Osborne, Inc., Consulting Engineers 
 

City of Ridgefield 5-9 
General Sewer Plan/Facilities Plan December 2007 

pump station with one pump out of service, per DOE criteria, is 950 gpm (1.4 mgd).  The 
station was constructed in 2000. 
 
Headworks 
 
Raw sewage is pumped from the Influent Pump Station to the headworks.  The 
headworks is an above-grade concrete structure, which has a mechanical fine screen, 
manually cleaned bypass bar screen, influent sampler, and influent flow meter.  The 
mechanical fine screen and manually cleaned bar screen are located in adjacent 1'-8"-
wide concrete channels separated by isolation stop gates.  Screenings from the 
mechanical fine screen drop into a dumpster for landfill disposal.  The influent sampler is 
located upstream of the influent flow meter.  The influent flow meter consists of a 9-inch 
Parshall flume equipped with an ultrasonic level sensor.  The influent sampler is a 
refrigerated automatic unit, which collects flow-proportional samples. 
 
Grit System 
 
A grit removal system was added to the headworks in 2003.  The grit removal process 
begins with a Smith & Loveless Pista Grit system.  The City has a Model 2.5 Pista Grit 
circular settling tank system driven by 3/4-hp motor.  Settled grit is removed with a 
Wemco recessed impeller pump and lifted into a classifier which both drains the grit and 
conveys the grit by a screw conveyor into the same dumpster that is used for the 
headworks screenings.  The Wemco pump is powered by a Duty Master 7.5-hp motor.  
The classifier is a Goodman Conveyor.  Drainage from the classifier is returned to the 
headworks. 
 
Aeration Basins 
 
The Ridgefield WWTP operates as a conventional activated sludge system.  The purpose 
of the activated sludge system is to remove suspended and colloidal solids and dissolved 
organic matter from wastewater.  This removal is accomplished by introduction of the 
wastewater into a biological reactor (aeration basin) containing a high concentration of 
actively growing microorganisms in the presence of dissolved oxygen.  The 
microorganisms utilize the waste material as a source of food to obtain the energy 
necessary for their own life processes and growth.  The rapid growth of these organisms’ 
results in the creation of a flocculant biological mass which can be removed from the 
liquid stream by sedimentation in the secondary clarifier, thus creating a clear effluent 
with a low organic content.  In the activated sludge process, the high concentration of 
active biological mass is maintained by continuously recycling the organisms back into 
the aeration basin.  Effective settling and separation of the biological mass from the 
liquid stream in the secondary clarifiers is essential for the proper operation of the 
activated sludge system.  Some removal (wasting) of the biological mass is also 
conducted in order to maintain a steady-state population in the system. 
 



Gray & Osborne, Inc., Consulting Engineers 

5-10 City of Ridgefield 
December 2007 General Sewer Plan/Facilities Plan 

Wastewater flows by gravity from the headworks to a concrete distribution structure 
adjacent to the aeration basins.  The distribution structure also receives discharge from 
the plant drain pump station and return activated sludge (RAS) flow, which is pumped 
from the secondary clarifier.  The combined wastewater and RAS, which is commonly 
called mixed liquor, flows by gravity from the distribution structure to the aeration 
basins.  The aeration basins are a concrete structure consisting of two equally sized 
aeration basins with a volume of 175,000 gallons each and a single anoxic basin with a 
volume of 48,000 gallons.  The anoxic basin is located between the aeration basins, 
sharing a common wall with each basin, and is equipped with four platform-mounted 
surface mixers.  Aeration and mixing of the aeration basins is provided by three aeration 
blowers, which are located in the equipment building, and a fine bubble air diffusion 
system.  A submersible recycle pump is located in each basin to recirculate mixed liquor 
to the anoxic basin. 
 
Mixed liquor flows by gravity from the distribution structure through the anoxic basin 
and then to each aeration basin over isolation slide gates.  Mixed liquor from the aeration 
basins discharges over effluent weirs and then combines the flow to the secondary 
clarifier. 
 
The aeration blowers are positive displacement blowers equipped with VFDs.  The PLC 
automatically adjusts the aeration rate as a function of an operator-adjusted time 
schedule, the dissolved oxygen concentration in the aeration basin, or in proportion to 
influent flow.  The constant speed submersible recycle pumps operate continuously.  Two 
of the anoxic basin mixers are constant speed and two mixers are equipped with VFDs 
that can be adjusted by the operator. 
 
Secondary Clarifier 
 
Mixed liquor normally flows from each aeration basin to a 50-foot-diameter circular, 
concrete secondary clarifier through a 14-inch diameter center influent pipe.  The 
clarifier is equipped with a clarifier mechanism with a 1/2-hp drive motor, sludge 
scrapers, scum skimmer blade, scum collection box, energy dissipating inlet, and 
flocculating feedwell.  The clarified effluent flows over the peripheral v-notch weir to the 
effluent trough where it flows by gravity to the UV disinfection system.  Settled solids 
are collected in a sludge hopper, which has suction piping connection to two horizontal 
screw centrifugal Return Activated Sludge (RAS) pumps and one horizontal screw 
centrifugal Waste Activated Sludge (WAS) pump, located in the equipment building.  
Scum flows by gravity from the scum collection box to the scum pump station. 
 
A smaller secondary clarifier is available for use when the 50-foot diameter clarifier is 
out of service.  This backup clarifier is a 44-foot-long, 12-foot-wide concrete tank with 
an 11-foot side water depth.  Mixed liquor flows by gravity from the aeration basin to the 
backup clarifier through a 10-inch pipe.  Clarified effluent flows over a v-notch weir to 
the UV disinfection system.  A chain-driven rake mechanism transfers settled solids to a 
sludge hopper and skims floating scum toward a rotating scum trough.  The backup 



Gray & Osborne, Inc., Consulting Engineers 
 

City of Ridgefield 5-11 
General Sewer Plan/Facilities Plan December 2007 

clarifier has a dedicated RAS pump, which is located on a pad adjacent to the clarifier 
and a dedicated submersible scum pump in the concrete wet well attached to the clarifier. 
 
UV Disinfection System/Effluent Flow Measurement 
 
Secondary effluent flows by gravity from the secondary clarifier to the UV disinfection 
system structure.  This structure consists of a concrete channel with three UV banks, a 
downstream finger weir for level control, a 3-foot-wide effluent trapezoidal weir with an 
ultrasonic level sensor, and an effluent sampler.  The effluent sampler is a refrigerated 
automatic unit, which collects flow-proportional samples. 
 
River Outfall 
 
Treated effluent is discharged to Lake River via a 10-inch concrete outfall pipe 
constructed in the 1950s.  There is no diffuser on the outfall.  The 10-inch line discharges 
on the east side of the river’s bank.  The outfall is submerged during high tide, but visible 
during low tide.  Figure 5-2 is a photograph of the existing outfall at low tide.  Surveyed 
location and elevation data for the outfall is provided in Figure 5-2. 
 
In 1995, a video inspection of the outfall line was conducted.  Numerous locations with 
heavy root penetration were identified in the inspection.  The root penetration appeared to 
be from blackberries that overlay the pipeline route between the treatment plant and Lake 
River.   
 
In 2004, a dilution zone study was conducted at the current outfall location in Lake 
River.  The study is provided in Appendix C.  The study indicates that the outfall does 
not comply with current Department of Ecology mixing zone requirements.  This 
deficiency derives from the location of the outfall on the bank of Lake River, the fact that 
the outfall is not fully submerged at all times and the absence of any diffuser at the 
terminus of the outfall. 
 
Non-Potable Water System 
 
A non-potable water system supplies plant effluent for process and maintenance uses.  
Two end suction centrifugal pumps, located adjacent to the UV disinfection system 
channel, pump plant effluent to a strainer and hydropneumatic tank in the equipment 
building.  A pressure transducer on the hydropneumatic tank piping controls the on/off 
status of the non-potable water pumps to maintain the desired water pressure.  The 
non-potable water pumps transfer effluent from a section of the UV disinfection system 
channel located downstream of the finger weir and upstream of the trapezoidal weir.  
This section is 4'-0" long and 6'-8" wide, with a side water depth of 6'-6" and with a 
storage volume of 1,300 gallons. 
 



Gray & Osborne, Inc., Consulting Engineers 

5-12 City of Ridgefield 
December 2007 General Sewer Plan/Facilities Plan 

Solids Handling System 
 
The existing sludge stabilization process consists of a 50-foot-diameter concrete aerobic 
digester with a 14-foot side water depth and a volume of 220,000 gallons.  Waste 
activated sludge is pumped from the clarifier sludge hopper by the WAS pump, which is 
located in the equipment building adjacent to the two RAS pumps.  A magnetic flow 
meter is installed on the WAS discharge line for WAS flow measurement.  The scum 
pump transfers scum to the aerobic digester from the scum pump station.  Aeration and 
mixing are supplied to the aerobic digester via coarse bubble air diffusers, which receive 
low-pressure air from the variable speed positive displacement digester blower, located in 
the equipment building.  Supernatant is decanted using a telescoping valve, which is 
connected by a 4-inch pipe to the plant drain pump station.  Sludge is wasted from the 
digester to sludge hauling trucks using the sludge transfer pump located in the equipment 
building.  The sludge transfer pump discharge piping extends to a 3-inch camlock fitting 
for connection to the sludge hauling truck at the concrete sludge loading pad.  Currently, 
all sludge is disposed of off site by contract to the Clark County Salmon Creek 
Wastewater Treatment Plant. 
 
Sludge can also be transferred from the aerobic digester to an auxiliary aerobic digester 